Ignition coils, horn, rectifier & zener diode

Key

Part Number

Description

Per

Models

1

45223

HT coil 2 1970-74 All

2

60-0262

Spark plug cap 2 1972-74 All

2

60-2207

HT cable with clip and grommet 2 1970-71 All

2

60-3891

Plug cover A 1974 T100R

3

83-1533

Coil bracket 2 1970-72 T100C, 1970-74 T100R

4

14-0103

Set screw, standard head, 1/4 UNF x 3/4 4 1970-72 T100C, 1970-74 T100R

5

60-4245

Washer 1/4 x 9/16 x 5/64 4 1973-74 T100R

5

70-1612

Shakeproof washer 1/4 4 1970 All

5

S25-1

Plain washer 4 1971-72 All

6

14-1301

1/4 UNF Nyloc 4 1970-72 T100C, 1970-74 T100R

7

14-0114

Bolt 5/16 x 3/4 UNF 2 1970-72 T100C, 1970-74 T100R

8

60-4247

Washer 2 1973-74 T100R

8

S25-3

Plain washer 2 1971-72 All

8

S26-3

Spring washer, 5/16 2 1970 All

9

14-0302

3/8 UNF nut 2 1970 All

9

14-1302

Locking nut, 5/16 UNF 2 1971-72 T100C, 1971-74 T100R

10

131023

Washer 4 1970-72 T100C, 1970-74 T100R

11

188330

Washer, screw fixing 4 1970-72 T100C, 1970-74 T100R

12

166043

2BA nut 4 1970-72 T100C, 1970-74 T100R

13

54942078

Lucar connector A 1970-72 T100C, 1970-74 T100R

14

54190042

Insulating cover A 1970-72 T100C, 1970-74 T100R

15

N3

Champion spark plug – We sell NGK 2 1970 All

15

N4

Champion spark plug (we sell NGK) A 1971-74 All

16

27899

Horn 1 1970-72 T100C, 1970-74 T100R

16

70216

Horn 1 1973-74 TR5T

17

82-4771

Hex bolt 2BA x 1/2 2 1970-72 T100C, 1970-74 T100R

17

83-5045

Screw 2 1973-74 TR5T

18

21-0778

Self locking nut, 2BA 2 1973-74 TR5T

18

82-3799

2BA lock nut 3 1970-72 T100C, 1970-74 T100R

19

60-4256

Serrated washer 3 1973-74 T100R

19

83-5046

Grommet 2 1973-74 TR5T

19

GS299

Washer 3 1970-72 All

20

49072

Rectifier (alternator) any voltage – Lucas 1 1970-74 All

21

82-5338

Nut 1 1970-72 T100C, 1970-74 T100R

22

97-2237

Heat sink, radial 1 1970-72 T100C, 1970-74 T100R

23

49345

Zener diode +ve earth 1 1970-74 All

24

97-2365

Heat sink bracket 1 1970-71 All

24

97-4262

Heat sink bracket 1 1972 T100C, 1972-74 T100R

25

14-6102

Bolt 1 1970-72 T100C, 1970-74 T100R

26

60-4250

Washer, spring 1 1973-74 T100R

26

S26-2

1/4 spring washer 1 1970-72 All

27

14-0113

Bolt 5/16 x 5/8 UNF 1 1970-72 T100C, 1970-74 T100R

28

60-4260

Washer 1 1973-74 T100R

28

S26-3

Spring washer, 5/16 1 1970-72 All

29

97-2275

Heat sink plug 1 1970-72 T100C, 1970-74 T100R

30

54190000

Earth blade, rectifier 1 1971-72 T100C, 1971-74 T100R

31

35048

Flasher unit 12volt 1 1971-74 All

32

54384768

Clip 1 1971 All

32

54385091

Clip 1 1972-74 All

33

60-3654

Spring 1 1972 T100C, 1972-74 T100R

33

54386637

Spring 1 1973 TR5T

34

21-2079

Screw 2BA x 7/16 Pozidrive 2 1973 TR5T

34

83-0033

Bolt 2 1972 T100C, 1972-74 T100R

35

60-2391

Washer, 2BA 2 1973-74 TR5T

35

70-2351

Washer 2 1972 T100C, 1972-74 T100R

36

21-0778

Self locking nut, 2BA 2 1973-74 TR5T

36

82-4717

2BA lock nut 2 1972 T100C, 1972-74 T100R

37

60-4248

Washer, rockerbox 1/4 x 15/32 x 1/16 2 1973-74 T100R

37

S25-13

Washer, 1/4 1 1972 All

38

47638

Condensor pack A 1970-74 All

39

54420128

Condenser 6CA, Lucas 2 1970-74 All

40

54418528

Condenser cover, A65/75 1 1970-74 All

41

54418526

Condenser baseplate 1 1970-74 All

42

82-8082

Condensor bracket 1 1970-72 T100C, 1970-74 T100R

43

70-4638

Case screw 2BA x 5/8 2 1970-72 T100C, 1970-74 T100R

44

21-2079

Screw 2BA x 7/16 Pozidrive 2 1973-74 TR5T

44

83-0033

Bolt 2 1970-72 T100C, 1970-74 T100R

45

60-4256

Serrated washer 2 1973-74 T100R

45

GS299

Washer 2 1970-72 All

46

82-3799

2BA lock nut 2 1970-72 T100C, 1970-74 T100R

47

83-2906

Bracket 1 1971 All

48

83-2569

Rubber plug 1 1971 All

49

83-4111

Mounting platform 1 1974 TR5T

49

83-4901

Mounting platform 1 1973 TR5T

50

14-0102

Bolt 2 1973-74 TR5T

51

60-2427

Spring washer 2 1973-74 TR5T

52

83-4139

Coil grommet 2 1973-74 TR5T

53

60-2391

Washer, 2BA 2 1973-74 TR5T

54

21-0778

Self locking nut, 2BA 2 1973-74 TR5T

55

54190038

Lucar blade terminal A 1973-74 TR5T

56

60-4249

Washer 2 1973-74 TR5T
Show sidebar

No products were found matching your selection, but we still might be able to help! Give us a call on 01986 894798 or email spares@draganfly.co.uk